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PRODUCT CONFORMANCE REPORT

Product Size(s) mm
Class. Lot/Batch
Item No.
Customer Quantity
Customer ref.
LSW Order No.
Chemical analysis (%) EN10204 3.1B

C Si Mn P S Cr Ni Mo Cu N

Mechanical tests, all weld metal 'EN10204

Additional information : EN10204
Other tests

The product identified above has been manufactured, tested and supplied in compliance
with a Quality Assurance Programme that falfils the requirements of EN 29000/

ISO 9000/BS 5750 or similar standard.;
We herewith certify that the product
Certified ISO 9001:2000.

ith the above-mentioned standards.

Company S o4 2 ued by--.-  Function Date Cert.No.
Lincoln Smitweld B.V. ... /\L; ; . QS Manager 10/02/2005 | 3018926/7830
Regisiered Office Fax:

Niewwe Dukenburgseweg 21
6534 AD NIUMEGEN

3124 3522200

6500 Nijmegtn -
NE&LERD#:\’P}/
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2810 Clark Avenue ¢ St. Louis, MO 63103-2574 ¢ (314) 531-8080 * FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

t. Louis Testing Laboratories
N C O R P O R AT E p

METALTEK INTERNATIONAL August 8, 2005
8600 Commercial Blvd. Lab No. 05P-2334
Pevely, MO 63070 P.O. No. 21324
Page 1 of 3
Attention: CHUCK RUUD
REPORT OF MECHANICAL TESTS
SAMPLE ID: 1) STOCK# LNM 4455, LINCOLN LOT 3018926/78309 -
2) STOCK# LNM 4455, LINCOLN LOT 3017006/72262
3) STOCK# LNM 4455, LINCOLN LOT 3012668/82743
4) STOCK# B316NF METRODE, W021735
Original Reduced . Yield Tensile Elongation
Sa;rl;p le Area Area l?e:uctloo/n N:;dutl'e ?tOf Strength Strength (2.0” Gage Length)
Sq. Inches | Sq.Inches | " Te2 % asticity PsI PSI in. %
-1 0.1385 0.0897 54,3 24.5 Msi 56900 | 93900 0.84 42.0
2 0.1886 0.0935 50.4 24.9 Msi 54900 92100 0.85 42.5
3 0.1909 0.0951 50.2 22.6 Msi 57400 93700 0.83 41.5
4 0.1901 0.0962 49.4 23.0 Msi 54800 88200 | 0.75 37.5

Round, reduced section all weld tensiles
Yield taken at .2% offset
Tested in accordance with ASTM A 370-03a

JIdentification of tested specimens provided by the client.

KS/tlv

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST, LOUIS TESTING LABORATORIES, INC.
SEE REVERSE FOR CONDITIONS.

Certificate No. 0397-01
Certificate No. 0397-02
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2810 Clark Avenue « St. Louis, MO 63103-2574 » (314) 531-8080 » FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

t. Louis Testing La’boratories
‘NCOR'PORATED

METALTEK INTERNATIONAL August 8, 2005

8600 Commercial Blvd. . Lab No. 05P-2334

Pevely, MO 63070 s P.O. No. 21324
Page 2 of 3

Attention: Chuck Ruud
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): STOCK# LNM 4455, LINCOLN LOT 3018926/78309
STOCK# LNM 4455, LINCOLN LOT 3017006/72262

SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm (All Weld)
- TEMPERATURE OF TEST: 203°K
REQUIREMENTS:
LATERAL .
ALL WELD FOOT LBS. EXPANSION % SHEAR
- 78309-7 97 0.074 50
78309-8 96 0.076 50
78309-9 108 0.075 50
Average 100 0.075 50
, LATERAL
ALL WELD FOOT LBS. EXPANSION % SHEAR
72262-7 126 0.098 50
72262-8 102 0.080 50
72262-9 123 1. 0.087 50
Average 117 0.088 50

Identification of tested specimen provided by client.

chmitz, Director
erials Testing

KS/tlv

MOE MBS EH
2 rl!fl% s [",q)lg:‘r:{ﬁ
AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. G 1y

o - M 3 ; 41
Ceriiicate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC. AR
Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS. _ Bohbiihosoissd



2810 Clark Avenue * St. Louis, MO 63103-2574

Founded 1929

/St ‘Louis Testing Laboratone

NCORPORATED

(814) 531-8080 « FAX (314) 531-8085

Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL
8600 Commercial Blvd.
Pevely, MO. 63070

Attention: Chuck Ruud

MATERIAL (SAMPLE ID):

SPECIFICATION:
SPECIMEN TYPE:
SPECIMEN SIZE:
TEMPERATURE OF TEST: 293°K
REQUIREMENTS:

August 8, 2005
Lab No. 05P-2334
P.O. No. 21324
Page 3 of 3

REPORT OF CHARPY IMPACT TEST

STOCK# LNM 4455, LINCOLN LOT 3012668/82743

STOCK# B316NF METRODE, W021735

ASTM A 370-03a

“A” Vee Notch

10 mm x 10 mm ( All Weld)

LATERAL
ALL WELD FOOT LBS. EXPANSION % SHEAR
82743-7 100 0.082 50
82743-8 99 0.076 50
82743-9 94 0.072 50
Average 98 0.077 50
LATERAL
ALL WELD FOOT LBS. EXPANSION % SHEAR
W021735-7 102 0.101 50
W021735-8 88 0.073 50
- W021735-9 88 0.080 50
- Average 93 0.085 50

Identification of tested specimen provided by client.

KS/tlv

¥ ! j
fﬁw %&.www

Certificate No. 0387-01
Cerlificate No. 0397-02

Schmitz, Director
aterials Testing

WEMSER

o
AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. %}}
NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC. B RO
SEE REVERSE FOR CONDITIONS.
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PRODUCT CONFORMANCE REPORT LINCOLN &

Product Size(s) mm
Class. Lot/Batch
Item No.
Customer Quantity
Customer ref.
LSW Order No.
Chemical analysis (%) EN10204 2.2
C Si Mn P S Cr Ni Mo Cu N

Mechanical tests, all weld metal EN10204 2.2
Tensile testing Impact testing
Cond. Temp. Rp0.2 Rm A5 Cond. - Temp.l Avl

°C N/mm2 N/mm?2 % °C J

Additional information EN10204 2.2
Other tests

The product identified above has been manufactured, tested and supplied in compliance
with a Quality Assurance Programme that fulfils the requirements of EN 29000/

ISO 9000/BS 5750 or similar standard. -

We herewith certify that the product complies with the abo e-ménudn,g?d standards.

Certified ISO 9001:2000. NN

Company i Issued by \- = YFunction Date Cert.No.
Lincoln Smitweld B.V. U7l R R@AR £ QA Administrator 22/03/2005  3018513/7830
Registered Office Post address E . Te elephoneég /f’ax:

Niewwe Dukenburgseweg 20 P.O. Box 253 }LZ}ES%’Z_‘?L]‘ : " 31243522200

G534 AD NIJMEGEN G500 AG Nijmegen



2810 Clark Avenue * St. Louis, MO 63103-2574 ¢ (314) 531-8080  FAX (314) 531-8085

/07

Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL

8600 Commercial Blvd.
Pevely, MO 63070

Attention: Chuck Ruud

August 16, 2005
Lab No. 05P-2532
P.O. No. 21324
Page 1 of 2

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID):

LNM 4455, LINCOLN LOT 3018513/78308

SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10mmx10mm
TEMPERATURE OF TEST: ‘ 293°K
: . LATERAL: :
BASE METAL FOOT LBS. EXPANSION _ % SHEAR
LNM4455-7 104 0.085 100
LNM4455-8 106 0.093 100
LNM4455-9 99 0.084 100
Average 103 0.087 100
Identification of tested specimen provided by,c/ient.
J mitz, Director
atgfials Testing
KS/tlv
[ACCREDITED|
AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.

Certificate No. 0397-02

SEE REVERSE FOR CONDITIONS.

MEMBER




2810 Clark Avenue ¢ St. Louis, MO 63103-2574 « (314) 531-8080 * FAX (314) 531-8085

10 A

Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL
8600 Commercial Blvd.

Pevely, MO 63070

Attention:

SAMPLE ID: LNM 4455, LINCOLN LOT 3018513/78308

CHUCK RUUD

August 16, 2005
Lab No. 05P-2532
P.O. No. 21324
Page 2 of 2

REPORT OF MECHANICAL TESTS

Original Reduced Reduction Yield Tensile Elongation . Modules
Sample ID Area Area in Area % Strength Sirength | (2.0” Gage Length) of
' Sq. Inches | Sq. Inches e PSi PSI in. % Elasticity
LNM4455 | 0.1932 0.0866 55.2 65200 95200 0.76 38.0 23.4
Round, reduced section tensiles
Yield taken at .2% offset
Tested in accordance with ASTM A 370-03a
Identification of tested specimens provided by the client.
/ mitz, Director
Matgrials Testing
KS/tlv

gﬁccﬁauﬁ

Certificate No. 0387-01
Certificate No, 0397-02

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
SEE REVERSE FOR CONDITIONS.

MEMBER
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2810 Clark Avenue ¢ St. Louis, MO 63103-2574 ¢ (314) 531-8080 ¢ FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL October 5, 2005

8600 Commercial Blvd. lLab No. 05P-3096

Pevely, MO 63070 P.O. No. 21324
Page 1 of 1

Attention: Chuck Ruud
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): WELD PLATE- 3018513 / 78308

SPECIFICATION: ASTM A 370-02a

SPECIMEN TYPE: “A” Vee Notch

SPECIMEN SIZE: 10 mm X 10 mm'

TEMPERATURE OF TEST:  -320°F

REQUIREMENTS: minimum 35 ft / Ibs.

LATERAL .
BASE METAL FOOT LBS. EXPANSION % SHEAR
3018513/78308-1 48 0.033 50
3018513/78308-2 65 0.045 50
3018513/78308-3 48 0.033 50
Average 54 0.037 50

_ Identification of tested specimen provided by client.

mitz, Director

: rials Testing
KS/tlv

MEMBER

gmcmg
5 AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.

Certificate No. 0387-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS.




